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GLOBAL TENSION STRUCTURES

Biaxial Stretch Test Report - Architec400

Project No. J1610-06

Project Description Polyfab - Biaxial Stretch Test

Sample Details

Client
Supplier
Received
Material
Sample No.
Roll No.

Test Details

Date

Test Batch

Stess Field

Maximum test tensile load
Assumed prestress load
Minimum test tensile load

Results as per attached charts

Polyfab Australia Pty Ltd
Polyfab Australia Pty Ltd
18 Oct 2016
Architec400

1

N/A

20-Oct-16

Uniform / even

2.4 KN/m
N/A KN/m
0.1 KN/m



Comshade”

Arehiitec a0o”
Polyshield
Solarprt’

£y www.polyfab.com.ay

Test Sample
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BIAXIAL STRETCH TEST REPORT

Time (minutes)

G- Client Polyfab Australia Pty Ltd Roll No. N/A
GLOBAL TENSION STRUCTURES Supplier [Polyfab Australia Pty Ltd Stress Ratio 1:1
Material Architec400 Test Date 20/10/2016
Load Diagram Warp — — — Fill
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BIAXIAL STRETCH TEST REPORT

Client Polyfab Australia Pty Ltd Roll No. N/A
GLOBAL TENSION STRUCTURES Supplier _|Polyfab Australia Pty Ltd Stress Ratio 1:1
Material  |Architec400 Test Date 20/10/2016
Biaxial Elongation Warp  — — — Fil
2.5+
// 1
2 7 I
/
/
s )
A
pd I
_ - |
E P ]
£ 15 - -7 |
a g Il |
e /!
© / [
D ‘ |
c \ |
e \
o SRl —h
5 \
w \
\
\
\ ey
=_, =
7 _——
~/
/I
\l
T T T O T T T T 1
-1.50 -1.00 -0.50 0.00 0.50 1.00 1.50 3.00 4.00

Strain (%)




	Cover
	Sample
	Load Diagram
	Biaxial Elongation Chart

